Operator’s
Manual

MOUNTED HARROW

M9O4, M104 AND M106

ROLLING CHOPPERS

IMPORTANT

THE OPERATOR IS RESPONSIBLE FOR AD-

ACAUTION
JUSTING THE MACHINE SINCE MACHINE DOES

NOT COME “FIELD READY” FROM FACTORY. READ & UNDERSTAND OPERATOR’S MANUAL
BEFORE USING MACHINE.

SUMMERS MANUFACTURING CO., INC.

WEB SITE: www.summersmfg.com

MADDOCK, NORTH DAKOTAS58348...........cccocviiiiiiiiics (701) 438-2855
DEVILS LAKE, NORTH DAKOTA 58301 .....c.cvviiiiiriririiiicseis (701) 662-5391

\_ )

© Summers Mfg. Co., Inc. 2004 Printed in USA




Warranty

Summers warrants only products of its manufacture against operational failure caused by defective materials or workmanship which
occur during normal use within 12 months from the date of purchase by the end user from Summers’ dealer.

Summers’ obligation is to replace free of charge any part of any product that Summers inspection shows to be defective excluding
transportation charges to Maddock, ND or Devils Lake, ND and return and also excluding all transportation costs from Summers’ dealer to the
dealer’s customer and all other costs such as removal and installation expense.

Summers shall not be liable for loss of time, manufacturing costs, labor, material, loss of profits, consequential damages, direct or indirect,
because of defective products whether due to rights arising under the contract of sale or independently thereof, and whether or not such claim
is based on contract, tort or warranty.

Written permission for any warranty claim return must be first obtained from authorized Summers’ personnel. All returns must be ac-
companied with a complete written explanation of claimed defects and the circumstances of operational failure.

Written warranty for all component parts used in the manufacture of Summers products is available upon request. Warranty of such
component parts will be determined by said component manufacturer upon their inspection of the claimed defective part.

This express warranty is the sole warranty of Summers. There are no warranties, which extend beyond the warranty herein expressly
set forth. The sales for products of Summers under any other warranty or guarantee express or implied is not authorized. This warranty voids
all previous issues.

SUMMERS MANUFACTURING CO. INC.

MADDOCK, NORTH DAKOTA 58348
DEVILS LAKE, NORTH DAKOTA 58301

2/95




INTRODUCTION

This manual provides the following information about your Mounted Harrow.

ITEMS OF IMPORTANCE

A. Summers Mfg. Co., Inc. strongly recommends that each Operator READ and UNDERSTAND the Oper-
ator’s Manual before using the machine. In addition, this Operator’s Manual should be REVIEWED
at least ANNUALLY thereafter.

B. It is the policy of this company in improve its products whenever possible and practical to do so.
We reserve the right to make changes or improvements in the design or construction of parts at any
time without incurring obligations to install such changes on products previously delivered.

C. Reference to “right” and “left” in this manual is determined from a seated position in the drivers
seat.

D. Parts are referenced in each drawing with the Summers Manufacturing Part Number. Use this Part
Number when ordering replacement parts from your Summers dealer.

OWNER REGISTER

Name Size

Address

City

State/Prov. Date Purchased

Mail Code Dealer

TABLE OF CONTENTS

T (=] VS T=To1 1o o ISP RPROPPURN 1-5
Disk Mounted Harrow Installation GUIE............cceoiiiiiiieieiieeee e 6
Mounting Arm Assembly - M4, M104 & ML0B.........ccceiiiiiieiieecie e 7
4-1/2°, 6’ & 7-1/2° 3-Bar M94 Section ASSEMDIY ........ccuiiiiiiiiciic e 8
4-1/2°, 6’ & 7-1/2° 4-Bar M94 Section ASSEMDIY .......cccviiiiiiiicic e 9
6’, 8’ & 10’ 3-Bar M104/M106 Section ASSEMDIY ......c.oooiiiiiiii e 10
6’, 8’ & 10’ 4-Bar M104/M106 Section ASSEMDIY ......c.cooiiiiiiii e 11
DISK BIaACKELS ... ettt ettt sttt h e bt et s e s bt et e e s e e e bt et e eneenbeebeeneeebeebe e 12
JD510/512 DiISK RIPPEE ...ttt ettt ittt ettt b et e e b e et e e s b e e et e e e beeesbe e saaeanbeeabeeenteesneeenrs 13
Mounting Instructions for Cultivators, Chisel PIOWS & DiSKS .........ccccccveiviiiiiiiiiiiiiccc e 14-16
Mounting Instructions for JD1610/610 - M74..........coiiiiiieie e 17
Mounting Instructions for Disk Mounting BraCketsS............ccocviiiiiiieic i 18
Mounting Instructions for JD235 DISKS = MT74........cccviiiiiiieiie et 19-21
PACKING LISTS ..ttt ettt b e e st e et e e e ab e e be e sat e et e e s aeeenbeesbeeenbeeanreentee e 22

ROIING ChopPer ASSEMDIY ......ociiiiiie ittt e e te e sae e e be e s beeere e 23



SECTION 1 - A SAFETY

SAFETY-ALERT SYMBOL

This symbol is used to denote possible danger
And care should be taken to prevent bodily
Injury. This symbol means:

ATTENTION! BECOME ALERT!
YOUR SAFETY IS INVOLVED!

Definition of each Signal Word used in conjunction with the Safety-Alert symbol.

indicates an imminently hazardous situation which, if not avoided, will result in death or serious
DANG ER injury. This signal word is to be limited to the most extreme situations.

indicates a potentially hazardous situation which, if not avoided, could result in death or serious
AWAR NING| ™"

indicates a potentially hazardous situation which, if not avoided, may result in minor or moder-
CAUT I ON ate injury. It may also be used to alert against unsafe practices.

10.

GENERAL SAFETY PRACTICES

READ AND UNDERSTAND Operator’s Manual before using machine. Review at least annually
thereafter.

VERIFY all safety devices and shields are in place before using machine.
KEEP hands, feet, hair and clothing away from moving parts.

STOP engine, place all controls in neutral, set parking brake, remove ignition key and wait for all
moving parts to stop before servicing, adjusting, maintaining or unplugging.

BE CAREFUL when working around high pressure hydraulic system.

ALWAYS make sure that pressure is relieved from hydraulic circuits before servicing.
DO NOT ALLOW RIDERS.

USE EXTREME CARE when adjustments.

KEEP CHILDREN AWAY from machinery at all times.

NEVER ALLOW anyone to walk or work under a raised piece of equipment without installing transport
locks.



SECTION 1 - A SAFETY

SAFETY DURING TRANSPORT

. ONLY TOW at a safe speed. Use caution when making corners or meeting traffic.
. USE a safety chain between tractor drawbar and implement hitch when transporting on public roads.

. ALWAYS use transport locks when transporting on public roads.

A W N

. COMPLY with local lighting, marking and maximum width regulations when transporting on highways.

SAFETY DECALS
1. KEEP SAFETY DECALS AND REFLECTORS CLEAN.

2. REPLACE missing or unreadable decals. New decals are available from your Summers dealer by
stating correct part number (PN) located in lower right hand corner.

1. TRANSPORT LOCK DECAL (PN 820075)

7 /N WARNING

REMOVE TRANSPORT LOCK(S) BEFORE LOWERING
MACHINE. IF LOCK(S) DO NOT REMOVE FREELY,
INSURE THAT CYLINDERS ARE COMPLETELY FILLED
WITH HYDRAULIC FLUID AND ARE SUPPORTING THE
LOAD TO BE LOWERED. 820075

2. GENERAL CAUTION DECAL (PN 820276)

/\ CAUTION

. Read and understand Operator's Manual before using machine.

. For Sprayers:

a. Read and follow chemical manufacturers’' WARNINGS,
instructions and procedures before using.

b. Use recommended personal protective equipment to reduce or
eliminate chemical contact.

c. Never run pump dry.

. Verify all safety devices and shields are in place before using machine.

. Keep hands, feet, hair and clothing away from moving parts.

. Stop engine, place all controls in neutral, set parking brake,
remove ignition key and wait for all moving parts to stop before
servicing, adjusting, maintaining or unplugging.

. Be careful when working around high pressure hydraulic system.

. Do not allow riders.

. Check all wheel bolts DAILY for tightness.

. Refer to Operator's Manual for periodic and annual maintenance.

820276 10. For Towed Implements; DO NOT EXCEED 25 MPH.




SECTION 1 - A SAFETY

3. WING DANGER DECAL (PN 870344

/\ DANGER

TO AVOID INJURY OR DEATH
STAND CLEAR OF MACHINE WHEN

WINGS ARE BEING RAISED AND
LOWERED. MECHANICAL OR
HYDRAULIC FAILURE CAN ALLOW
WINGS TO FALL RAPIDLY.

820344

4. ELECTROCUTION DANGER DECAL (PN 820346)

/\ DANGER
[ *&' TO AVOID INUURY OR
DEATH DO NOT CONTACT
O L FLECTRICAL LINES.
870346

5. PINCH POINT DECAL (PN 8z0087)

/\ DANGER

FRAME PINCH POINT HAZARD
KEEP AWAY

To prevent serious injury or death

from crushing:

eStay away from frame hinge area
when folding wings.

*Keep others away.

°Do not fold wings when bystanders
are present. 870087




SECTION 1 - A SAFETY

6. AMBER REFLECTOR (PN 820800)
7. RED-ORANGE REFLECTOR (PN 820805)

_
o
-

8. RED REFLECTOR (PN 820810)

-




SECTION 1 - A SAFETY

> B> > >

GENERAL ASSEMBLY SAFETY PRACTICES

YOU ARE RESPONSIBLE for the safe assembly
of the machine.

DO NOTALLOW CHILDREN or other unauthorized
persons within the assembly area.

WEAR PERSONAL PROTECTIVE EQUIPMENT
which includes a hard hat, eye protection, work
gloves and steel toed boots with slip resistant
soles.

DO NOT MODIFY the equipment or substitute parts
in any way. Unauthorized modification may impair
the function and/or safety of the machine.

USE SUITABLE LIFTING DEVICE for components
which could cause personal injury.

BLOCK UP ANY RAISED PART of the machine. Be
sure machine is stable after blocking.

ALWAYS INSPECT LIFTING CHAINS AND
SLINGS for damage or wear.

BE SURE LIFTING DEVICE IS RATED TO
HANDLE THE WEIGHT.

STOP ENGINE, place all controls in neutral,
set parking brake, remove ignition key and
wait for all moving parts to stop before serving
or adjusting.

BE SURE PRESSURE IS RELIEVED from
hydraulic circuits before servicing or discon-
necting from tractor.

USE EXTREME CARE when servicing or
adjusting.

GENERAL ASSEMBLY INSTRUCTIONS

1. READ AND UNDERSTAND Operator’s Manual before assembly of machine.

2. Reference to “RIGHT” and “LEFT” is determined when machine IS VIEWED FROM THE REAR.

3. Reference to “FORWARD” means TOWARDS THE TRACTOR.

4. Reference to “REAR” means AWAY FROM THE TRACTOR.




DISK MOUNTED HARROW INSTALLATION GUIDE

Disk brackets and Spacer Tubes for M94, M104 and M106 Mounted Harrow
See Pages 2.05 - 2.07 of Whole Goods Catalog for Sections Required

Use one short disk bracket with sections supported by one mounting arm. Use two short disk brackets to
mount a single harrow section across disk center. At locations other than disk center, a combination of brack-
ets and spacers (listed below) are required to attach mounted harrows to an angled implement frame.

Ii |___ 6" MAX(R) Distance "D” —]
Brekt. 2 —_¢
BRACKET REQUIRED V
4’ ]_ /

e H = 32" OR MORE USE HIGH CLEARANCE (38° - mus)?
H H = LESS THAN 32° USE UNIVERSAL (38° - M106)

:— Spacer Tube (C)

CROSS TUBE LENGTH

PURCHASE LONGER BOLTS IF GREATER THAN 47
115" MAX. WITH 8H1S12 EXCEPT 8H1600 L

UNIVERSAL DISK BRACKETS
**8H1502 — SPACER TUBE, LATERAL

8H1610 - LONG 8H1600 - SHORT

Section First Choice Second Choice
Cross Tube

Model Width Length Brckt. 1 | Brckt. 2 (C) | Distance (D) Brckt. 1 Brckt. 2 (C) Distance (D)
M94 4%’ 16” Short Short +3” 8-9” Short Short +2” 7-7%"
M94 6’ 34” Short Short +6” 17-20” Short Short +4” 11-14"
M94 7Y’ 52” Short Long +3” 44 Y, -45” Short Long +2” 41 Yo-44 5"
M104/M106 6’ 23 1,” Short Short +4” 11-14” Short Short +3” 8-103%"
M104/M106 8’ 47 Yo" Short Long 35 1-38 14" Short Short +6” 17 -20"
M104/M106 10’ 71%” Short Long +4” A7 ¥4 -50 ¥4 Short Long +3” 44 Y5-A7 5"

HIGH CLEARANCE DISK BRACKETS

**8H — SPACER TUBE

g8Hlele - LONG

8H1602 - SHORT

Section
Cross Tube First Choice Second Choice

Model Width Length Brekt. 1 Brckt. 2 (C) | Distance (D) Brckt. 1| Brekt 2. (C) Distance (D)
M94 41 16” Short Short +3” 8-9” Short Short +2” 7—7%"
M94 6’ 34” Short Long 26 Y4 -277 Short Short +6” 17 -20”
M94 7Y’ 52” Short Long +4” 38 1%-41 " Short Long +3” 35 % -38 1"
M104/M106 6’ 23" Short Short +4” 11-14" Short Short +3” 8-10%"
M104/M106 8’ 47 Yo" Short Long +4” 38 ¥2-40 ¥ Short Long +3” 35 ¥5-38 ¥~
M104/M106 10 71 %" Short Long +6” 44 Yy -AT Yo7 Short Long +4” 38 ¥5-41 Yo"

C) Spacer Tubes W/Hardware 2” =8H1500 4” = 8H1505
3” = 8H1503

6” = 8H1507

D) Approximate centerline to centerline of Mounting Arms (8H2310) based on 18 degree rear gang angle

6




ASSY NV ONLNN HIN/wer'yLEZHS 600¢/6/1

0Z1ZHS W€ .y
1/ :N\—‘ N o o
N7T.v/€
1v03a IN3LVd 19Z0X8 M1 .P/E 00kcHs © o +m a
¢50028 31V10Y OL 3344 38 LSNIN WY 90€0X8 O O U9
NILHOILYIAO LON Od O O \-Ie
dOLS TIAVHL WHV-ONIM O O
N .2/l YOOT-AN N /e o O
Zv20X8 "
L9Z0XS S3ZIS FNvHd
061ZHS
v03d ONS
101078 X p/e WPI€-9 X .8/G
8L10X8 6600X8
W& X P/
100X8 WL X VIE
L1 10X8

WG X ub/€
€210X8

N4 .¢/L
917¢0X8

1920X8

0 S|

ATANTSSY AOYd 140ddNS NO
31137 NOILVYOOTHOLVIN
dO1S TIAVHL NHV-ONIM

WG X 2/

NT.¥/L
[4440).¢]

\ £00X8

081CH8
LLELHS

@ 0CELH8

LXEXTZL @/m
70CL M8 2520X8
G090X8
WS - PrLZHS Gceoxs
WV - V1L CHS
W€ - CELCHS
HLONTT WHY 90€LH8

GCELH8

0€LCH8




—10) 9. — 660¢H8 ¢0/91/9| 03Sy¥vEE™ v6N
«9.L — 960¢HS M o|wa@k.|.wmomzw /9L
9 — 290gH8 |_oW 9 — G90CH8  09l0aHY
S¥ — ZYOCHS ~(00=) .9 — ¥90ZH8 M ,8/S
SGEES - T /
— ¥3a1NOHS ‘ - /@ﬂ\ g1S ,.G'8lX 8/¢ — SOGI|LHS8
Xz - AT IN3a LsBLX 8/¢ — 0GLLHS

S N1.2/1L g \J

N4z4 BN " n
\\\\. H .// \ .
F»/s—6%8/9 : aNY & X T X 2/L
018 _\oo H8 0GZC0OHS
_ ] L06°L
| 080058
J/e—1xe/L

/
/
wo3a ven
o ~ /’/&\ L—2ZX2/ | oo_ L0Z8
(,2/1-18) .9.L — ¥60ZHS HY506%8"
(z/1-¢9)" ‘9 — 090zZHS —
(.2/1=S¥) .S'¥ — 0¥0THS b9 LHg _20$0X8 N 2/L

0vZ0X8
(YNOLLdO) o3 25s

2oy

061GaH8 - P .
4 Bebls— & g E_@w\%e
M dl.2e/LLIXST L _
7 .\\%vf decoxs ! ,,Nm,\mwo%mmm_
T w/1-exz/L 2/ 11Xz /L ~
W Lz/L 0/£00X8 = C900X8 \
cosoxg P
. (NMOHS) 1HOIM — LEgLHS e (,8//-15) .9.L — 0LLlZHS
0SS LH8 L INIWITdINI (.8/7/—¢¢)" 9 — 091ZHS
N .2/L SAYVMOL (,8/L-GL) .S'¥ — 0SlZHS /
0¥ COX8 (T¥NOILdO)

081GdH8

¥6 13dON A18N3SSY NOILO3S dvd ¢ 2/L 2 ® ‘9 2/l ¥




_ N1 .2/ |_oW=@R.|.¢__NIm c0/91/9 | 0O3syvar 6N

SL T Loles R4gasc Moo| 9./ — 801ZH8

oo~ 95d%ne / \ M|_ow.© — 680ZH8

| TN AN , mm..mww - mmmwnm 0910aHg i S8 X 8/¢ SOSLLHS
o, - esorna 1700X8 VVMo©|W”m¢ ~ 8L02HS PAPWELEL :mm_/x 8/¢ 0SLLHS
w _ ..¢\M;Imxw\m//. - / A NANe) ) ../.
S¥ — ¢¥0CHS o~ - dy_,.Zx9l/¢ N

&, ™S /2 0ZS0X8 ]

aNy £ X Z X 2/L

/

vo3d 901

811078
Iv23d vOLW
_ +#110Z8
) NY/S—1X9L/L " w1 .z2/L
/ / |_~£050X8 N
veelhs J/E=IXT/L .\ O_/L_QNNO\XFMW 3 .\H M1 .2/1
9900X8  / PN ¢050X8
/ M 2/L 2 X8 \ M QI,.28/LLXST L
/ ¢050X8 < P 0S¢ 0X8
/ . »
/ M Ql.c8/LLXST L / P \
(.2/1-18) 9., — v6ozHg  Oee0X8 7 | NS | Yoot
(,2/1—£9) .9 — 090ZHS8 \
(.2/l—S¥) .G¥ — 0¥0CHS 2/ —1Xz/ 1

- £900X8

o|\
\\
\\
\

(NMOHS) LHOI¥ — £¢¢LHS - (.8/L—-1S) ,9.. — 0LIZH8
1431 — ZSSLH8  INAIWTdWI  ((8//—¢¢) .9 — 09lzZHS

SAYVMOL (,8//-SL) &% — 0GLZHS

(vNOILdO)

76 T3CON ATGWN3SSY NOILO3S v8 v .2/L £ % 9 ‘g/L ¢ = %0




— $80SQHS (00—) .0l — 980GQHS8 ¢0/92/¢ 10~ L8 L9SGAHS

!
- (=10) .0l — D980GAHS8
m - wmwmmnm (00-) .8 — 9/0GaHg 09100H8

(=10) .8 — D9LOSAHS M3 ,8/S
[/ (007) 9 — @momozw@SW\mMmNmoxw AMWMNXX@Mme S0l e
~10)".9 — D9GOSAHE g “ -

d3d7INOHS

Z/L=5X2/1 -
5100%% AR
N ~ NI . .
° ) ¢ cOX8. ﬂd “~ .
/5—6X8/S < ONY .91/6-£X8/2—-2X2/ |
] 00Z0aH8

om,\_\oolw

..
N\,

n_m,q._o a ,c/L—¢
_ 0800dH8

Gl LSAHY
7
/
\\
, \ Wv03d 90LW
o S /1Dy L NS 811078
(.z/L-601l) 0L — Z80GAHS 80658 930 ¥OIW
gm\_|mwwhw — Z/L0SQHS
.Z/1—19) .9 — ZSOGAH8 ClL1SaHS N .2/L
N .2/L M1 .2/1
(IYNOILdO) 0% OX8———2y PNy momoﬁw

M Q1,.28/LLXST L
0¢¢0X8

881 GaHs
A L
a momoxw\\wmmv\Aw

M Al 2e/LLXST L

& 0cC0XS W2/L=1Xz/1
7 o ¢\mem\_
"0,00X8 o0k
(NMOHS) LHOIY — Z0LSaH8 - (.8/¢—1/) 0L — 091G0H8
1437 — L0IGAH8 . INIWITdII Mw\m|nww.w —  0S1lSaHS
SQYYMoL (,.8/¢—¢Z) .9 — OFLGAHS
(YNOILdO)
0¥ 20X8 081SaHS

90l/v0L 713A0OW A18WN3SSY NOILO3S dvg ¢ 0L » 8 .9

10



Ol — /80SQHS (L0037 (b~ E80aane €0/91/9 | GO¥ S8 S9ESaH8
8 — LL050H8 (00-) .8 — 8L0GAHS 09 L0dHg
9 — £5050H8 (-=10) .8 — DBLOSAHS s
¥3ATINOHS A \ (00=) .9 — 85050H8g; c7e0X8 (.9Z X 91/86) SO61LLHS
SR 7 (C10) 97— 0acodaHe®, £ (.0Z X ¢/1) S08LLH8
.0l — ¥80GQH8 TNE A D axa/s \
8 — ¥L0GQH8 o~ 6, ,//mﬁwmwm - 0CS0X8 .
9 — ¥SOGAHS8 . N
v/s—6X8/3 . aNy ,91/6—¢X8/c—2x2/ 1
06 LoaHs| [~ > W 00c0dHs
o )
N W AN ,
~ dAV10 d ¢/ L—¢
) > |~ 0800dHg
N1 2/
Z¥Z0X8 | F/ETIXELL N N .2/
. 99Q0XE __-0¥c0xs

N1 .2/L
. ZvZ0X8 \\\
. Wo3ad 90LW
> 811078
NT_2/L | N Wwo3d 0L
Z¥20X3 | NG ¥11078
, # N .2/
Gl 1GJdHS8 /e 1xZ/ L 0vZ20X8 P
9900X8 s cOs0X8
, cog0oXx8 \ M QI,.ZS/LLXST L
\\ gﬁwwwmﬁmx; . \\\\\ommoxw
(,2/1—-601l) .0l — Z8OSAHB Sl :m@mmmm_
MN\_|me.w — 2/0GQdH8 , , ; |
"Z/1-19) .9 — ZS0SaHs 2/L=1x2/ 1 \
/ - “t900x8 / \//
- A
(NMOHS) LHOI¥ — 901GSaHs \\\\ (,8/¢—1/) 0L — 091G0HS
1437 — GOLGAH8 .~ INIWITdWI Mm\m|n¢w.m —  0GlGQHS
SQYvYMoL (,.8/¢—¢Z) .9 — O¥LSaHS /
(IWNOILdO)
081GaHS

901/%¥0L 713AON ATGNISSY NOILO3S dva ¥ 0L %» 8 .9

11




SIMOHA MSId MdH LNIN | 6002/t L/1L

TVYSYHIAINN - LV 1d/M

IONVIVI 10 HOIH - ILV1d/M LYOHS 1X04d MSId
THOHS 1X0dd MsIa oom_Ew
Z09LHS8 (.G2°9 X .8/G) 6600X8
_ (.G X .8/S) G600X8
> (. X .8/S) 9600X8
. 3anL ¥430VdS 404 1109 N .8/S ("XVIN .9)
7020XS 0SZ0X8 0LGLHS

z__m\m
omNon >>|___w\m
Agév/@ %mﬁ__wmwwnm
(XVIN .9) 0LGLHS "
(YMAYH/M .2Z) 00SLHS

(w7 - ATNO 39N1) #0SLHS

(. - AINO 39N1) 861 LHS

(w2 - AINO 39N1) 667LHS

S3gn1 ¥30VdS

0ZGLHS

CCSLH8

IVSYHIAINN - LV 1d/M
ONOT 1MOd4d MSId
0L9LH8

JONVEVITO HOIH - J1V1d/M
ONOT 1MOd4d MSId
N_\w_rIw

0€G1H8

((LdO "XVIN .1 1) ZLSLHS

("XVIN .9)0LGLH8 0

é
N .8/9 M1.8/S
0G20X8 70€0X8

N .8/

OmNoxw :N X :W\m

€600X8

((LdO "XVIN .LL) ZLSLHS

MT.8/G (INVYS "XVIN .9)0LSLHS

¥0€0X8
CEGLH8

a3dino3y sV
m H19ON31 1709 .8/9

12



JD 510/512 DISK RIPPER WITH SUMMERS HARROWS

wipTH | SECTIONS 8H2310 | sHD5250 | 8H1600 | 8H1505 M104 M106
REQRD
CNTR MNTNG DISK | SPACER,
SECT BNE R PKG BRCKT 4"
2-8HD5381 |2 - 8HD5387
1251‘7;61 \r;\l/(iéth 2.8 — 4 1 — — 4-8H2310 |4-8H2310
1-8HD5250 |1 - 8HD5250
2 -8HD5401 |2 - 8HD5407
7 Shank / » 10° _ . . _ _ 4-8H2310 |4-8H2310
17 1/2’ Width : 1-8HD5250 |1-8HD5250
3-8HD5361 |3 - 8HD5367
1-8HD5381 |1-8HD5387
9 Shank / 1:6"and 6 o . 4 2 8-8H2310 |3-8H2310
22 1/2" Width 1:8 (EA) WING) | (WING) |1-8HD5250 |1 -8HD5250
4-8H1600 | 4-8H1600
2-8H1505 |2 -8H1505

1. Bolt extensions to 510 main frame as shown (flush side down).

2. U-bolt 4X4 to extensions (center on machine).

3. Bolt arms to 4X4 tube.

4. U-bolt sections to arms. (Leave 12” gap in the center, between tines.)




SUMMERS MANUFACTURING CO., INC.

5-Shank JD 510/512 Disk Ripper with Summers Harrows

2 - 8’ Sections (4 teeth per pipe) 8HDS5381 (Model 104 — 1/2” x 20” teeth)
8HD5387 (Model 106 — 9/16” x 26 teeth)

4 — Mounting Arms 8H2310

1 — Mounting Kit 8HD5250

1. Bolt extensions to frame as shown. Extensions must contact gang mount tubes. Use bolt
plates on 510 (shown), use U-bolts on 512.

2. U-bolt 4x4 tube to extensions (center on machine).

3. Bolt mounting arms to 4x4 tube.

4. U-bolt sections to arms. (Leave 12” gap in the center, between tines).

‘4—34 "% 434 1/;’—»‘
1
1

1
4“— (2 — P 14— 62—
Datacad/8HD/8HD5250.doc 7/22/04 62 62
Page 1 of 3

13A



SUMMERS MANUFACTURING CO., INC.

7-Shank JD 510/512 Disk Ripper with Summers Harrows

2 - 10° Sections (5 teeth per pipe)  8HD5401 (Model 104 — 1/2” x 20 teeth)
8HD5407 (Model 106 — 9/16” x 26” teeth)

4 —Mounting Arms 8H2310
1 — Mounting Kit 8HD5250

1. Bolt extensions to frame as shown. Extensions must contact gang mount tube. Use bolt
plates on 510, use U-bolts on 512.

2. U-bolt 4x4 tube to extensions (center on machine).
3. Bolt arms to 4x4 tube.

4. U-bolt sections to arms. (Leave 12 gap in the center, between tines).

i
1
1
1
1
1

E o | 1
1
1
1
1
1
1

<“«—40"—> | «— 40" —»
1 1

1

! 1
Datacad/§HD/8HD5250.doc 7/22/04 1 ——— 82" ——» | ¢——— 82" ——p,
Page 2 of 3 ! '

13B



SUMMERS MANUFACTURING CO., INC.

9-Shank JD 512 Disk Ripper with Summers Harrows

Qty PN Description
3 8HD5361 (Model 104 — 1/2” x 20 teeth) 6’ Section (3 teeth per pipe)

Choice 8HD5367 (Model 106 — 9/16” x 26” teeth)

1

8HDS5381 (Model 104 — 1/2” x 26” teeth) 8’ Section (4 teeth per pipe)

Choice 8HD5387 (Model 106 —9/16” x 26” teeth)

8

1

. Install four 8H1600 disk

. Bolt mounting arms (E)

. U-bolt sections to arms.

8H2310 Mounting Arms

8HDS5252 Mounting Kit

. U-bolt extensions (A) to 512 frame as shown. Extensions must contact gang mount tube.

. U-bolt 4x4 tube (B) to extensions. Center on machine.

brackets (C) on wings.
8H1505 spacer tubes (D)
are used on inside disk
brackets.

1k

to 4x4 tube.

(Leave 12” gap between
tines, between sections).

|<_116” |<_ 54!! 54,, _>| 116”_’|

Datacad/8HD/8HD5250.doc 7/22/04 |<— 128” 128” —>|
Page 3 of 3

13C



MOUNTING
INSTRUCTIONS

FOR SUMMERS

Mounted Harrows
on Cultivators, Chisel Plows and Disk

Some tillage implements have close to 180 degrees of wing travel into transport position. Machines like this include
short wing machines with low transport height and 5 section machines (outside wings only). This type of fold
can cause interference problems with SMC Mounted Harrows. The following are steps to prevent problems:

MODEL 74:
1. If mounting brackets/arms hit in transport position, one of the 2 interfering brackets/arms must be moved.
2. If sections hit in transport position, limit travel of top section by:
a. Slide and secure lock collar down support rod a maximum of 3”.
or
b. Replace standard 8H1308 pressure spring with 8H1306.
or
c¢. Add third mounting arm assembly.

MODEL 94 through 106:
1. If mounting brackets/arms hit in transport position, one of the 2 interfering brackets/arms must be moved.
2. If sections hit in transport position, limit travel of top section by:
a. Slide and secure lock collar down support rod a maximum of 2.5,
or
b. Add second mounting arm assembly.
or
c. Install travel limit 1/2” x 5” stop bolts* (8X0073) in mounting brackets (8H2120). Secure stop bolt
with 1/2” lock nuts (8X0242), do not over tighten, mounting arm MUST be free to rotate on pivot bolt.

*Stop bolts should be used as a last resort. Extensive frame damage could occur if stop bolts are incorrectly
installed or if field obstruction causes mounted harrow section to exceed travel limit.

ALWAYS raise machine slowly into transport position the first time after installing Mounted Harrows, watch for
interference and make adjustments as required.

14



PAVEVHALNA

YIANNN Liivd

SINANLSNIrAY MOYdVH Q3LNNOW

JNVN Ldvd

ELLS]

Z/LF ¥VINONY
W2€/1F 4vaNn
3ONV¥3T0L

¢0/vT/¥

31va ONIMVHA TVNIOIIO

JNS

A8 d3NOIs3a

axg

A8 NMVa

ONI' “00 94N

SHIANNNS

« Q:

NOILOFS 13AFT OL SITOH IS3IHL 3SN

Odioo

MOYHVH 40 LHOIAH L1SNrav
Ol LNN d3dv3adHL ANV S310H 3AS3IHL 3SN

‘NOILVNHOANI

'd0Y FINSS3IHd ONIYdS NO 31137 HOLVYN LSNIN SNOILYOOT

VNOILIAAY J04 SNOILONYLSNI
"LANMOOT HLIM GX,.2/ L«

33S

x1108 dOl1S

W2/ L—CY WY ¥10—-IH .2S

W2/ l—gg WS QYVANVLS .2Z¥ ¥va ¥ 90L/¥0L/v6N
.2/ 1—6¢ £C ¥110/Msd . ¥¢E

.0/ L—8¥ LY ¥10-IH .2S

.C/1—6¢ LS QYVANVLS .Z¥ ¥vg ¢ 90L/¥0L/v6N
L2/ L—1g .62 ¥170/MSA . ¥§

NOILISOd NOILISOd HLONTT WV
INO¥4 JgnL dv3Y 3gnL

SSoYO Q. SS0YO ...

Adid 1SYI4d OL IAVHS INIFWITdWI 40 ¥V3IY — FONVEVITIO

15



SECTION 1 sasicLavout anp assemery: MODEL 74

Fig. 1 3a.

la. Lay out all bars behind implements to determine approximate
mounting locations on the frame. Position mounting brackets (A)
on the implement frame so that they line up with spaces between
teeth on a bar. Brackets may be positioned one, two or three teeth
in from the end of a bar and may be different on both ends.
Mounting brackets (A) should be spaced as close as possible to
the number of teeth between them multiplied by 14”. (Example:
mounting brackets should be spread at 70" for a section with 5
teeth between brackets). A variation of 3" either way is allowable
if interference prevents exact positioning.

Secure mounting brackets (A) to frame using a mounting plate
and four 5/8” x 6” bolts per bracket.

1b.  Attach carrier arms (C) to mounting brackets using 3/4” x 3-1/2"
bolts and locknuts. Tighten locknut so arm can still pivot freely.

4a.

4b.

Fig. 2.
2a. Attach supportrod assemblies (D) to mounting bracket and carrier
arms. Install cast swivel with long tube on top and attach to carrier
arm using a 3/4 x 3-1/2" bolt and locknut. IMPORTANT: Do not
overtighten locknut on 3/4” x 3-1/2” pivot bolt. Tighten locknut so
cast swivel can still pivot freely. 4c.
2b.  Attach other end of support rod to mounting bracket using a 3/4” x
3-1/2" bolt and locknut. Install in middle height adjustment hole for
average implement. At this time, also install 7/16” x 1" set screw

with 7/16” hex nut into lock collars.
16

[
\

Fig. 3.

Attach side plates to carrier arms using two 1/2 x 3" bolts per arm
(use a heavy flat washer on each side). Mount in front, middle or
rear set of holes depending on desired clearance between front
harrow bar and implement. Place in second hole up from bottom
for initial level adjustment.

If mounting brackets are spaced at the calculated distance, mount
side plates on the same side of lift arms. If spaced more than the
calculated distance, mount both side plates on the inside lift arms
and if mounted brackets are spaced less than the calculated dis-
tance, mount both side plates on the outside of the lift arms. Spacer
tubes 1-1/2" thick are available if needed. Order PN 8H1502.

Fig. 4.

Attach bars to underside of side plates using round U-bolts. Install
nuts on underside of flange as well as on top so U-bolts are solid
but pipe is free to turn.

All sections require two sets of lever linkages (second set optional
on 3'6” and 4'8" sections). Mount levers as close as possible to
side plates and on the outside if possible to prevent excessive
torsion of the bars. For proper alignment of levers, each bar must
have the same number of teeth extending past the side plates.
See the following figures for correct lever linkage assembly of 2,
3 & 4 bar units.

Attach pipe clamps on one end of rear bar. Attach one of each
side of side plate (see inset Fib. 4).



2 Bar Lever Linkage

Connecting Bar

X L

— o

4 Bar Lever Linkage -

L

Fig. 5.

5a.  Attach levers to bars be removing the existing bolts and using
1/2 x 3-3/4" bolts supplies. Discard harrow tooth washer. Secure
using original locknut. Attach connecting bar and adjusting bar on
sides of levers as shown in figures. Use a 7/16 x 1-1/4" bolt on
the front levers and 7/16 x 1-3/4” bolt on the rear levers. Repeat
exact same procedure for lever linkage system on the other end
of section.

2 bar levers for 2 bar attachments have a 3" offset and must be
ordered separately. Order PN 8H0200 for one pair. 3 bar levers
have a 1-3/4" offset and are supplied with all brackets. 4 bar at-
tachments use 2 bar levers on the front bar and 3 bar levers on
the 2nd and 3rd bars.

-

5h.

17

Fig. 6.

6a. Install 7/16 x 1-3/4" clevis pin in top hole and back-up clip in adjust-
ing bar as shown. Back-up clip allows implement to be backed up
without damage to harrow teeth if they do not clear the ground.

Ta.

Lock-up clip shown installed (see arrow) to hold harrow up in a
raised position.

CAUTION: After harrows are securely mounted, slowly
fold implement wings. Watch for interference between
folding parts and correct if there are any problems.

STAND CLEAR WHENEVER RAISING OR LOWERING
IMPLEMENT WINGS.



SECTION 2

SPECIAL BRACKETS FOR JD1610
CHISEL PLOWS

la. Theabove 29'JD1610 chisel plow is shown with a 4 bar mounted
harrow using M74 carrier arms. Two 7’ sections were used in the
center and one 8' section was used on each wing. An optional
method is to use one 14’ section in the center with 3 carrier arms.

Wing section sizes will vary with the width of the chisel plow.

/| \

CENTER

WING

?&70 —?31”%56 %]30 ?56“%31 %— 70"—?
Sectaon Secuon
Position frame moﬁnmuybra ket§mthé‘frame as shown above.
Allmeasurements are from bracket center to bracket center. Again
spacing on wing sections will vary with the width of the chisel

plow.

WING

2a.

= 1 &
The first mounting bracket on each wing is located under a brace
and needs special spacers (see arrow) and longer bolts for
mounting. Summers JD1510 Chisel Plow mounting package (PN
8H1590) includes 8 spacer plates and 16 - 5/8 x 7" bolts. Spacer
plates are also supplied for use on the outer mounting bracket on
each wing so sections run perfectly square.

3a.

18

MOUNTING INSTRUCTIONS
FOR SUMMERS MOUNTED HAR-
ROWS

Shown below is the layout of mounted harrows on a 41’ JD610 Chisel
Plow (over center fold with 12" shank spacing). Three 14’ sections are
used with three model 74 carrier arms per section. Two spacer tubes
for lateral positioning are recommended (order Summers PN 8H1502
for one spacer tube).

An optional method is to use two 7’ sections in place of one 14’ section.
Also, wing section sizes will vary with the width of the chisel plow.

/.

CENTER

?»55'% 54%54‘/1-%—56'% 56~ 54‘/2'-11 54% 55 %]

T-Spt:cer Tube Spacer Tube

WING

‘ WING

14’ Section 14’ Section 14’ Section

SPECIAL NOTES REGARDING
JD610 MOUNTING:

1. Frame mounting brackets on the center frame cannot be more
than 56" from the machine center-line or they will interfere with the shank
standards when wings fold over center.

2. On the above layout, all lever linkage assemblies mount two
teeth in from the end of a section. Again, this may vary with different
size machines and sections.

3. When the wings of the chisel plow are folded to transport
position, they go over center and the top ends touch each other (41’
model).

To limit the travel of the mounted harrow sections as they
fold over center with the chisel plow wings, the lock collars located on
the 3/4” dia. support rods should be slid down 3" on the rod and locked
in place with a 7/16 x 1" set screw and nut. This should be done on all
three support rods per wing (41’ model). This adjustment is necessary
on all size models where top ends of wings touch each other.

4, With the above adjustment, mounted harrow sections may still
touch each other; however, the contact should be reduced to a point
where no parts bend or get permanently tangles.



SECTION 3
DISK MOUNTING BRACKETS

PN 8H1600 Universal Disk Mounting Bracket,
(13") Short (w/mounting plate & hardware)
PN 8H1610 Universal Disk Mounting Bracket,
(25") Long (w/mounting plate & hardware)
PN 8H1602 High-Clearance Disk Mounting Bracket,
(20") Short (w/mounting plate & hardware)
PN 8H1612 High-Clearance Disk Mounting Bracket,
(29") Long (w/mounting plate & hardware)

All of the above brackets are designed to be used with Summers M74,
M94, M104 or M106 mounting arms.

When mounting disk brackets directly on disk gangs which run at an
angle, a short and a long bracket are used so harrow sections run square.
When mounting disk brackets on a disk that has a rectangular center
frame, two short brackets are used.

la. The above figure shows two (short) disk mounting brackets. The
universal model on the right is designed to be mounted on top of
the frame with the mounting plate extending up. The high clearance
model on the left is designed to be mounted on top of the frame
with the mounting plate extending down. The high clearance model
is also longer to provide clearance for disk scraper assemblies.

|
ST Al
s -iéasa"f’;’;}f

=% 1/

2a. The above figure shows a short and a long high clearance disk
bracket used to mount a 7' section. When carrier arms are spaced 2
teeth apart on high clearance brackets or 3 teeth apart on universal
brackets, the carrier arm bolts directly to the disk mounting bracket
using the four 5/8 x 2" bolts supplied with the disk brackets.

When carrier arms are spaced three teeth apart on high clearance
brackets or four teeth apart on universal brackets, a spacer tube
(see arrow) is used between the carrier arm and the long disk
bracket to keep section square. Order PN 8H1505 for one spacer
tube w/hardware.



SECTION 4 speciaL BRACKETS FOR JD235 DISKS

Order mounting package
PN 8H1580 for 19-26 ft. models
Order mounting package
PN 8H1582 for 27-31 ft. models

la. The photo to the right shows a 30-1" JD235 disk with a 3 bar
M74 Mounted Harrow. See the figures and sizing chart below for
harrow layout on all size models.

/
w\ | \/
/
/@ CEN{TER\ ~ wu\QK

X x x x X ‘ X |1 ¥[ x x I L § : i
8’ Section ! 8’ Section l 8’ Section Sl a e Tagpa Bl e e
2. Bracket layout for 19-26" models. 22'9" model shown in above for two difierent size disk. The nurr“lb:e oF oW tegth‘ between
figure. carrier arms are represented by an X.. Frame mounting brackets
are numbered 1 thru 6 and are described on the next page. See
the mounted harrow sizing chart below for the other size disks.
JD235 DISK MOUNTED HARROW SIZING CHART
Order Mounting Package PN 8H1580
] / DISK OVERALL CENTER WING
™ / DISK SIZE WIDTH HAR. WIDTH HAR. WIDTH
// 1911" 210" g 4
|| 208" 21'6" g T
- ] 214" 2111 8 7
WING “‘\\ 22'9" 234" g 8
/ N CENTER ""“‘WIN G| 230" 23'8" 8 8
» t 25'3" 25'10" 8 94"
1 2 3 4 5 6 _ 257" 26'2" g 94"
e A oo O oo
x xl XX X X x| X x| x x|x XX ox xl X oxxxxoxox X xxox Order Mounting Package PN 8H1582
10°'6” Section 10'6” Section 10'6" Section 2re 219 106" o4
273" 27'10" 106" 94"
2b.  Bracket layout for 27-31" models. 30'1" model shown in above T 370" 06 06
figure. 301" 310" 106" 106"

2c.  The above two figures show the carrier arm and section layout

20



JD235 DISK FRAME MOUNTING BRACKET SELECTION CHART
Bracket 19-26 Ft. Models 27-31 Ft. Models
No. Bracket Description Bracket Description
1 Long Hi-Clearance Short Hi-Clearance
2 Modified Short Univ. (See Fig. 3a) Long Universal
3 Modified Short Univ. (See Fig. 4a) Long Univ. & Extension Tube
4 Modified Short Univ. (See Fig. 4a) Long Universal
5 235 Bracket & Spacer Tube (Fig. 5a) Long Universal
6 Short Hi-Clearance Short Hi-Clearance

These brackets bolt to a disk frame using existing holes in the frame. On
the left side, the two bolts securing the anchor end of the rear wing lift
cylinder must be removed. Secure both brackets to the bottom of disk
frame using two 5/8 x 8" bolts per bracket.

3a. Bracket#2 is a modified short universal disk bracket (PN 8H1546)
that mounts to the disk main frame as shown above. Secure using
a 1/2 x 5 x 6-1/8" mounting plate (PN 8H1340) and four 5/8 x 8"
bolts.

5a. Bracket #5 is a special JD235 disk bracket (PN 8H1550) and
mounts to the frame as shown above. The center of the bracket
should line up with the center of the 1st brace on the right wing
(shown for 22'9" model, location of this bracket may vary on other
size models). Mount flush on top with the outer reinforcement plate
and secure by drilling holes in frame and bolting on. Use mounting
bracket as template for drill holes. An optional method is to weld
bracket to disk frame.

Note that a spacer tube is used between this bracket and the carrier
arm.

CAUTION: After harrows are securely mounted, slowly
fold implement wings. Watch for interference between
folding parts and correct if there are any problems.

STAND CLEAR WHENEVER RAISING OR LOWERING

4a. Brackets #3 and #4 are modified short unvesa dlskrackets IMPLEMENT WINGS.

(8H1540 — left, 8H1541 — right). 21



SECTION 5 packinG LisTS

PACKING LIST FOR ALL MODELS
For 2 bar attachments, order 3 bar brackets and 2 bar hardware package (PN 8H0200 —
One required per pair)

PACKING LIST FOR PN 8H1590

Model 74 | Model 74
3 Bar 4 Bar JD1610 Chisel Plow Mounting Package

PN Description 8H0374 | 8H0474 PN Description Qty.
8H1330 | Side Plate, 3 Bar 2 8H1480  Spacer, 1/2 x5 - 3-7/8" 8
8H1332 | Side Plate, 4 Bar 2 8X0100  Bolt,5/8x 7" ZGr.5 16
8H1340 | Mounting Plate 2 PACKING LIST
8H1350 | Mounting Bracket 2 FOR ALL BAGS OF HARDWARE
8H1362 | Carrier Arm, M74 2 3 Bar 2 Bar
8H1368 | Lever, 2 Bar 2 PN Description 8H1403
8H1370 | Lever, 3 Bar 4 4 SH1404
8H1375 | Lever w/Handle 2 2 850080 | Pipe Clamp 2 2
8H1380 Connecting Bar, 3 Bar 8H0350 | U-Bolt, 12X 3" 6 3
8H1382 | Connecting Bar, 4 Bar 2 8H1395 | Clip, Lockup 2 2
8H1385 | Adjusting Bar 2 8HI398 | Clip, Backup 3 3
8H1390 | Support Rod Assembly 8X0033 | Bolt, 7/16 x 1-1/4" 2 4
8H1403 | Bag Hardware, 3 Bar 8X0034 | Bolt, 7/16 X 1-3/4" 4 7}
8H1404 Bag Hardware, 4 Bar 1 8X0072 | Bolt, 1/2 x 3-3/4” 6 3

PACKING LIST FOR PN 8H1580 8X0069 | Bolt, 172 X 3" 4 4
JD235 Disk Mounting Package, 19-26’ 8X0099 | Bolt, 5/8 x 6" 8 8
PN Description Qty. 8X0115 | Bolt, 3/4 x 3-1/2" 6 6

t. Plate, 172 x 1 8X0232 | Nut, Hex 7/16" NC 2 2

8H1504  Spacer Tube, 4 x4 -5", 4T 1 8X0234 | Nut, Lock 7/16” NC, Nylon 6 8
8H1540  Mt. Bracket, Short L JD235 1 8X0240 | Nut, Hex 1/2"NC 28 36
8H1541  Mt. Bracket, Short R JD235 1 8X0250 | Nut, Hex 5/8" NC 8 8
8H1546  Mt. Bracket, Short JD235 1 8X0261 | Nut, Lock 3/4” NC, Nylon 6 6
8H1550  Mt. Bracket, Special JD235 1 8X0303 | Lockwasher, 1/2" 16 20
8H1602  Disk Bracket, Short w/PI Hi-Clr 1 8X0304 | Lockwasher, 5/8" 8 8
8H1612  Disk Bracket, Long w/PI Hi-Clr 1 8X0400 | Clip, Hair Pin 8 8
8X0093  Bolt, 5/8 x 2" ZGr.5 20 8X0420 | Pin, 7/16 x 1-3/4” 2 2
8X0101  Bolt,5/8x 5" ZGr.5 8 8X0605 | Set Screw, 7/16 x 1" 2 2
8X0101  Bolt,5/8x 8" ZGr.5 8
8X0250  Nut, Hex 5/8" NC Z 16
8X0304  Lockwasher, 5/8" z 16 A WA R N I N G

PACKING LIST FOR PN 8H1582
JD235 Disk Mounting Package, 27-31’
PN Description Qty. h
8H1560  Mt. Bracket, Extension JD236 1 m
8H1602  Disk Bracket, Short w/PI Hi-Clr 2 OVERHEAD WING HAZARD
8H1610  Disk Bracket, Long w/PI Univ. 4 . -

To prevent serious injury or death:
8X0093  Bolt, 5/8 x 2" ZGr.5 4
8X0095  Bolt, 5/8 x 5" ZGr.5 8 Stay away from beneath wings when they are in
8X0101  Bolt, 5/8 x 8" ZGr.5 16 the raised position or are being lifted or lowered.
8X0250  Nut, Hex 5/8" NC Z 4
Keep others away.

8X0304  Lockwasher, 5/8” Z 4 22




ATAINSSY H3ddOHO ONITIOH /Wer'G.0608

600¢/0L/C

A19INISSY
H3ddOHD

ONITI0Y
(.2) 080608
(.8) 620608
(%) 020608

-06 LdN .8/l Md3Z
12/0X8

902008
8G€0S8

N4 .2/b
91¢0X8

N4 .8/9
9G20X8

MOV ©37d04dd
€2G8d8

\\N_m_N_n__m_,Q._.w dv3dd

0v€0ds

ATTNO d3LNID MOYHHEVN .0€ B .£C

9€/108

1210608

JINVHS
(.2) 010608
(.G) G£0608
(.¥) 0£0608

0¢ L

9l S

cl N4
ALO [HLAIM ATANISSY
w8/€-91 - €X8/€ 3AV1d

uClb-LX2/L 990
7900X8

051008

23



NOTES

30



